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Summary of Product Characteristics

1. Name of the medicinal product

1.1 (Invented) name of the medicinal product

1.2 Strength

1.3 Pharmaceutical form

2. Qualitative and quantitative composition

3. Pharmaceutical form

4.  Clinical particulars

4.1 Therapeutic indications

4.2 Posology and method of administration

GUCEFUR 

The usual dose
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GUCEFUR 

Usual dosage for Adults and the Elderly:

Infants, toddlers and Children

Neonates 

Impaired renal functions are as follows
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4.3 Contraindications

4.4 Special warnings and precautions for use

Candida.

Clostridium 

difficile

Clostridium difficile
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4.5 Interaction with other medicinal products and other forms of interaction

Potential nephrotoxic drugs and loop diuretics

Other Interactions

4.6 Fertility, pregnancy and lactation
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4.7 Effects on ability to drive and use machines

4.8 Undesirable effects

System organ class Common Uncommon Not known

Candida

Clostridium difficile
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Description of selected adverse reactions

Paediatric population

4.9 Overdose

5. Pharmacological properties

5.1 Pharmacodynamic properties
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Microorganism Breakpoints (mg/L)

Enterobacteriaceae

Staphylococcus

Streptococcus

Streptococcus pneumoniae

Streptococcus

Haemophilus influenzae

Moraxella catarrhalis

Enterobacteriaceae

E. coli, P. 

mirabilis Klebsiella spp
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in vitro

Commonly susceptible species

Staphylococcus aureus (methicillin-susceptible)

Streptococcus pyogenes

Streptococcus agalactiae

Streptococcus mitis

Haemophilus influenzae

Haemophilus parainfluenzae

Moraxella catarrhalis

Microorganisms for which acquired resistance may be a problem

Streptococcus pneumoniae

Citrobacter freundii

Enterobacter cloacae

Enterobacter aerogenes

Escherichia coli

Klebsiella pneumoniae

Proteus mirabilis

Proteus P. vulgaris

Providencia

Salmonella
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Peptostreptococcus

Propionibacterium

Fusobacterium

Bacteroides

Inherently resistant microorganisms

Enterococcus faecalis

Enterococcus faecium

Acinetobacter

Morganella morganii

Proteus vulgaris

Pseudomonas aeruginosa

Serratia marcescens

Clostridium difficile

Bacteroides fragilis

Chlamydia

Mycoplasma

Legionella

S. aureus

In vitro

5.2 Pharmacokinetic properties
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Special patient populations

in vivo
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5.3 Preclinical safety data

6. Pharmaceutical particulars

6.1 List of excipients

6.2 Incompatibilities

6.3 Shelf life 

6.4 Special precaution for storage

6.5 Nature and contents of container

6.6 Instructions for use and handling <and disposal>

Instruction for constitution
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7. MARKETING AUTHORISATION HOLDER

8. MARKETING AUTHORISATION NUMBER(S) 

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION 

10. DATE OF REVISION OF THE TEXT 


